
  

 

  

Prepared for 

Clackamas River Water Providers 

14275 S. Clackamas River Rd. 
Oregon City, OR 97045 

Source Water Assessment Plan 

National Water Quality Initiative, NRCS, USDA 

Prepared by 

Geosyntec Consultants, Inc. 

920 SW Sixth Avenue, Suite 600 

Portland, Oregon 97204 

 

Project Number PNW0451 

27 May 2022 

 



 

 i  

TABLE OF CONTENTS 

Executive Summary .......................................................................................................... 1 

1. Introduction ........................................................................................................... 4 

1.1. Background .................................................................................................. 4 
[...]
Other Hay 1.7% 

Seed and Sod Grass 0.8% 

Grapes 0.3% 

Other 1.1% 

Total 100% 

 

Nurseries and greenhouses are vital to agriculture in Clackamas County, representing the largest 

single cluster in the county’s agricultural sector. In 2017, there were over 270 nursery stock crop 

farms in Clackamas County (USDA, 2017). In 2019, greenhouse and nursery sales in the state of 

Oregon were valued at nearly 1 billion dollars (ODA, 2021), about 20 percent of which was 

produced by Clackamas County. Nursery and greenhouse crops include garden plants, cut flowers, 

aquatic plants, cuttings, flower and vegetable seeds, vegetable transplants for farm fields, sod, 

vegetables and herbs, berries, mushrooms, and Christmas trees (USDA, 2017). 

Information regarding livestock operations was available for Clackamas County, within which 

nearly the entire Clackamas River watershed lies. According to the 2012 US Census of Agriculture 

(Vilsack and Clark, 2014), predominant livestock operations included equine, beef cow, and 

poultry farms. Also present to a lesser extent were goat, sheep, hog, llama, alpaca, bison, and milk 

cow farms. According to the Confined Animal Feeding Operation (CAFO) Program under the 

Oregon Department of Agriculture (ODA), there were eight CAFOs in Clackamas County in 2019 

(DEQ, 2019).   

Agricultural production in the Clackamas River watershed represents a significant portion of the 

agricultural sector in the state. Clackamas County consistently outperforms other counties in 

Oregon in the total numbers of farms, farm sales, and nursery sales. It is often the top producer in 

the state of commodities such as nursery and greenhouse production, poultry and eggs, horses and 

ponies, and bee colonies. 

It should be noted that forestry is defined as activites on federal, state, county, and private forest 

land including fertilizer and herbicide use, clearcutting, pre-commercial and commercial thinning, 

burning, road construction, site preparation, and other harvest activities (Schmidt, 2021). Forestry 

land use does not include Christmas Trees, which are instead classified as agricultural (Table 2). 



 

 

 

 15  

2.2.2. Population 

More than 300,000 people are served by public water systems with source water originating from 

the overall Clackamas River watershed and the SWP Area.  Most of the people served by the public 

water systems are not in the Clackamas River watershed. They make up residential bedroom 

communities on the edges of the larger Portland metropolitan area. In fact, some residents relying 

on this water are on the other side of the Willamette River from the Clackamas River watershed. 

Meanwhile, many of the people in the SWP Area live in rural communities, on farms or ranches, 

and rely on local wells for water supply and septic systems for wastewater treatment. 

In 2018, Clackamas County, Oregon had a population of 416,000 people with a median household 

income of $81,300, which represented a 1.75 percent increase over 2017 (Data USA, 2021). In 

2019, the population had increased to 418,200 (Census Reporter, 2021). Because the median 

household income is reported county wide, the results may be skewed toward the higher-earning 

urban areas, and one could reasonably expect that household incomes in rural areas may be lower. 

 

2.3. At-Risk Public Water Systems 

The Clackamas River is a drinking water source for people in Clackamas and Washington counties 

and is identified in the Regional Water Supply Plan (Regional Water Providers Consortium, 2004) 

as a source to meet future water demand. 

There are five municipal surface water intakes on the Clackamas River represented by the CRWP 

which serve a total of nine municipal water providers (Figure 6). The intakes serve: 

• City of Estacada (not located within the SWP Area) 

• Clackamas River Water District 

• North Clackamas County Water Commission (Sunrise Water Authority, Oak Lodge Water 

District, and the City of Gladstone) 

• South Fork Water Board (Oregon City and West Linn) 

• City of Lake Oswego and City of Tigard 

The municipal water systems are owned, operated, and maintained by these water providers and 

represent the public drinking water systems at risk from impaired source water quality in the 

Clackamas River watershed. The water supply systems are described in detail in the subsections 

below. 



 

 

 

 16  

 
Figure 6. Surface water intakes to municipal water providers included in the Clackamas River 

Water Providers. 

2.3.1. Clackamas River Water 

The Clackamas River Water (CRW) district serves approximately 80,000 residents in 

unincorporated areas of Clackamas County, on the southeast fringes of the Portland metropolitan 

area. CRW has two service areas: The North Service Area and the South Service Area. The 

Clackamas (North) Service Area includes portions of Clackamas, Milwaukie, Happy Valley and 

Portland. Customers in the North Service Area receive water that is treated by CRW’s water 

treatment plant. 

Customers who live south of the Clackamas River are located in the Clairmont (South) Service 

Area and includes portions of Oregon City and unincorporated Clackamas County. These 

customers receive water that is treated by South Fork Water Board but serviced by CRW (CRW, 

2021). 

The CRW maintains approximately 260 miles of pipelines, 12 pumping stations, 15 reservoirs, 

and nearly 12,000 service connections. The following provides information pertaining to the raw 

water, treatment processes, and finished water quality of the CRW water treatment plant servicing 

their North Service Area; information regarding finished water quality for their South Service Area 

can be found in the in Section 2.3.3 for South Fork Water Board.  



 

 

 

 17  

The CRW water treatment plant is direct filtration plant. Raw water is drawn from the Clackamas 

River (see Figure 6 for intake location) and screened for debris before it is lifted to the treatment 

facility. The water is disinfected and dosed with coagulants and then allowed to flocculate and 

settle in a contact basin. Finer particles are removed through a filter with layers of coal, silica sand, 

and granite sand. pH adjuster and disinfectant are added before water flows to a clear well, after 

which the water is pumped to the distribution network or a treated water reservoir system (CRW, 

2021). 

Annual water quality reports for the CRW filter plant show the facility produces water that 

consistently complies with state and federal Maximum Contaminant Levels (MCLs) for monitored 

contaminants and achieves maximum contaminant level goals (MCLGs) for most monitored 

contaminants. 

2.3.2. North Clackamas County Water Commission 

The North Clackamas County Water Commission (NCCWC) is owned by the City of Gladstone, 

Oak Lodge Water Service District and Sunrise Water Authority and provides drinking water to 

75,000 citizens in those communities. Service areas include the City of Gladstone, Oak Grove 

community, Jennings Lodge community, Carver, Damascus, the City of Happy Valley, and 

unincorporated areas of Clackamas County along the Willamette River, with a total service area 

of over 34 square miles (CRWP, 2021). 

Each organization is responsible for maintaining its own distribution infrastructure. The City of 

Gladstone maintains three reservoirs and over 40 miles of pipeline. Oak Lodge Water Services 

operates three pumping stations, four reservoirs, 700 fire hydrants, and 8,700 connections (CRWP, 

2021). The Sunrise Water Authority maintains 240 miles of pipe, 16 pumping stations, 12 

reservoirs, and over 10,000 connections. Each water provider draws some portion of water from 

the NCCWC water treatment plant; the Sunrise Water Authority also draws from six groundwater 

wells in Damascus during peak water use. 

The NCCWC water treatment plant has a capacity of 20 million gallons per day (MGD). The plant 

has slow sand filtration and submerged membrane treatment technologies that may be used 

separately or in tandem depending on water quality needs and demand. Water is disinfected using 

chlorine, and soda ash is applied for corrosion control (CRWP, 2021). 

Annual water quality reports for the NCCWC water treatment plant show that the facility produces 

water that consistently complies with state and federal MCL for monitored contaminants. Finished 

water also achieves MCLGs for monitored contaminants except disinfection by-products including 

haloacetic acids and trihalomethanes (THMs). 



 

 

 

 18  

2.3.3. South Fork Water Board 

The South Fork Water Board (SFWB), owned by the City of Oregon City and the City of West 

Linn, serves approximately 54,000 residents in the two cities. In addition, the South Fork Water 

Board serves CRW, its one wholesale customer (see Section 2.3.1). In total, the South Fork Water 

Board provides water for approximately 63,000 residents in Clackamas County (SFWB, 2021). 

The South Fork Water Board operates the South Fork Water Board water treatment plant and 

maintains one pumping station. The South Forth Water Board Treatment Plant is conventional 

water treatment plant that treats up to 23 MGD. The intake is located just off of Clackamas River 

Road (see Figure 6 for intake location). The treatment process includes flocculation via alum and 

polymer coagulants, sedimentation, filtration through sand and anthracite coal, pH adjustment and 

chlorination (SFWB, 2021). 

Annual water quality reports show that the facility produces water that consistently complies with 

state and federal MCL for monitored contaminants. Finished water also achieves MCLGs for 

monitored contaminants except disinfection by-products including THMs and hardness. 

2.3.4. Lake Oswego/Tigard  

Since 2017, the Lake Oswego Tigard Water Partnership completed a joint effort to upgrade 

existing water infrastructure, resulting in the Lake Oswego/Tigard Intake and Water Treatment 

Plant which has conventional filtration plus ozone. The new treatment facility has a capacity of up 

to 38 MGD and serves 90,000 in the cities of Lake Oswego and Tigard. Raw water from the 

Clackamas River intake in Gladstone (see Figure 6 for intake location) is dosed with alum 

coagulant and sand to induce flocculation and sedimentation. Settled water is then filtered through 

coal and silica sand to remove fine particles and microbes. pH adjuster and chlorine are added 

before water undergoes an ozone disinfection process and is released to the distribution network 

(Lake Oswego-Tigard Water Partnership, 2021). 

Annual water quality reports for the Lake Oswego Tigard Water Treatment Plant show that 

finished water consistently complies with state and federal MCLs for monitored contaminants and 

achieves MCLGs. A single exceedance of bromate occurred in February 2019. 

2.3.5. City of Estacada 

The City of Estacada is not located within the SWP Area, but accounts for a population of about 

3,000 served by a public water system (CRWP, 2021). 

2.4. Other Water Users in the Watershed 

In addition to the five municipal water systems described above, the Timber Lake Job Corp, not 

located in the SWP Area, has a small drinking water system using surface water diverted at Lake 

Harriet as an emergency source (DEQ, 2001). 



 

 

 

 19  

Furthermore, there are over 300 private wells within the SWP Area, and over 400 private wells 

within the entire watershed, that pump groundwater for drinking water, irrigation, community, 

livestock, and industrial purposes (Oregon Water Resources Department, 2020). 

2.5. Challenges Related to Source Water Quality 

Source water quality in the Clackamas River directly impacts drinking water treatment facility 

operations and finished drinking water quality. 

The lower reaches of the watershed experience higher sediment and nutrient loads—including 

nitrates, ammonia, and phosphorus—than the upper reaches of the watershed due to agricultural 

practices associated with the land use in the lower watershed. Higher nutrient loads can contribute 

to algal growth and diminish the water quality at water intakes downstream. Similarly, pesticides 

associated with agricultural land use and urban landscaping are more prevalent in the lower reaches 

of the watershed and may affect raw drinking water quality. The Clackamas Basin Pesticide 

Stewardship Partnership (PSP), a voluntary, collaborative process to protect the river and its 

tributaries, carries out water quality monitoring. Since 2000, they have detected pesticides in 

Clackamas River tributaries that exceed benchmarks to protect fish and invertebrates (Kilders and 

Cloutier, 2021). 

Turbidity spikes, especially in the winter months due to a higher frequency of storm events in 

winter, impact the types of treatment technologies used in the public water systems. In recent years, 

several treatment plants (e.g., Clackamas River Water and the City of Lake Oswego) have added 

flocculation and sedimentation to their treatment processes in order to reduce loading to filters, to 

lengthen filter run times, and to improve finished water quality. Agricultural practices within the 

SWP Area may exacerbate erosion and require water treatment facilities to use more coagulant 

and/or backwash filters more frequently in order to maintain high finished water quality. 

Disinfection byproducts such as haloacetic acids and trihalomethanes are created during the water 

disinfection process when chlorine reacts with organic matter. The public water systems discussed 

in this Plan achieve drinking water standards associated with disinfection byproducts. However, 

improved source water quality with respect to organics may improve this finished water quality 

metric. 

2.6. Partnership Opportunities with the NRCS 

The NRCS is well suited to provide resources and expertise to help the CRWP protect its source 

water during both in this readiness phase and the implementation phase. Specifically, the NRCS 

may: 

• provide local, on-the-ground expertise on land use practices, issues, and appropriate BMP 

strategies; 



 

 

 

 20  

• provide technical assistance and resources to increase the capacity of local partners to 

provide education and outreach to agricultural producers; 

• support the goal of reducing levels of nutrients, sediments, and pesticides, and increasing 

riparian buffers through identification, prioritization, and implementation of best 

management practices to address agricultural contribution to these water quality threats; 

• support local partners to leverage funding from multiple sources across local, state, and 

federal sectors to address threats to source water quality; 

• support increased efficiency and effectiveness of established programs and partnerships 

through increased collaboration, communication, and knowledge sharing; and 

• provide funding avenues to implement on-the-ground practices, as discussed in Section 6. 

 



 

 

 

 21  

3. CHARACTERIZATION OF THE SOURCE WATER PROTECTION AREA  

3.1. Source Water Protection Area, SWP Area 

This Source Water Assessment Plan (SWAP or Plan) focuses on the US Department of Agriculture 

(USDA) Natural Resources Conservation Service (NRCS) and Clackamas River Water Providers 

(CRWP) designated source water protection area (SWP Area), which consists of the five key 

subbasins in the lower Clackamas River watershed (Figure 2). These subbasins drain nearly 140 

square miles of public and private land. Key characteristics of each subbasin are defined in Table 

3. 

Table 3: Characteristics of key subbasins in the Clackamas River watershed. 

Subbasin 
Percent Impervious 

Surface 
Primary Land Use 

Population 

Centers 

North Fork Eagle 

Creek 
0.48% 

Forested (71%) 

Open Space (21%) 
 

Tickle Creek – Deep 

Creek 
5.29% 

Forested (42%) 

Agricultural (36%) 